| Community-Acquired Pneumonia

Emergency Department / Urgent Care / Primary Cares

Age = 2 months

Infant/child with presumed pneumonia

Underlying conditions?
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Immunocompromised o
Underlying cardiac, lung or neurological disease
Recurrent infections

History or risk factors for aspiration PNA
Recent hospitalization

Clinical assessment
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Work of breathing / respiratory distress

Pulse ox
Hydration status

Signs of other causes of iliness

Signs of sepsis

Consider differential diagnosis

Consider Pneumonia in patients with fever/chills, cough, chest or
abdominal pain, ta%r;{ nea or increased work of breathing, +/- findings

on auscultation or

Consider differential diagnosis: bronchiolitis, aspirated FB, mass, heart
failure/myocarditis, congenital lung abnormality, acidosis, sepsis, etc

Can mqnagg outpatient
(mild disease)

No signs of respiratory distress,
hyﬁoxia, sepsis or ongoing
dehydration

Prescribe antibiotics
Educate: avoid cough/cold
meds

Follow up with PCP in 48
hours for recheck

Test/treat for influenza if
indicated . .
Recommend antipyretics
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Likely needs admission
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Signs of respiratory distress
(significant tachypnea,
grunting, retractions, etc)
Hypoxia

Sepsis

Dehydration (unresolved
requiring IVF)

Antibiotics (_llf IV needed, 1
line uncomplicated PNA =
ampicillin)

Labs and blood culture are
often not helpful

Strongly consider CXR

PCPs can consider direct
admission via Physician
Priority Link at 1-888-987-7997

Pathways guide care but are not intended to replace
clinical judgement, nor capture all nuances of care.

Testing Considerations

Chest X-rays are not always necessary for PNA
that can be managed as an outpatient.

CBC, blood culture, ESR and other routine
bloodwork are often not helpful

Influenza testing (especially if influenza
treatment indicated)

Chest X-ray findings (if done)

Complete lobar opacification — very unusual in
PNA unless effusion present, consider
discussion with pulmonary or further imaging

Persistent similar consolidations over time
Epersist or recur in the same location) — consider
B evaluation (CT), or other diagnosis; consider

discussing with plimonology before dispo

Preferred treatment - Amoxicillin

90 mg/kg/day divided BID w/ max 4000 mg/day
for 5 days

Other treatment considerations

PCN allergy (non-anaphylaxis) — Cefdinir 14

mg/kg/day divided BID, max 300 mg/day for 5
days Refer to Pediatric Antibiotic AIIergR/
Testing Service (PATS) or send e-consult (PCPs)

PCN AND gephalosForin allergy — consider
clindamycin or levotloxacin

Amox in the last 30 days — Amox/clavulanate
(high dose, ES or XR) X 5 days

Treatment failure

No clinical improvement in 48-72 hours:

» Assess for appropriate antibiotic dose and
compliance ) ) )

+ Consider additional diagnostic testln%for a
wider array of causative organisms, chest
X-ray

+ Consider inpatient admission for |V
antibiotics if clinically warranted (ampicillin
for oral abx intolerance; or ceftriaxone +/-
targeted to suspected cause)

Failed amoxicillin: High-dose Augmentin.
Consider adding atypical coverage. Consider 7-
10 days

Failed azithromycin: consider changing to a

quinolone or adding typical (amoxicillin)
coverage.

Atypical PNA

Consider testing or treatment for atypical PNA in
children >= 5 with consistent symptoms or failed
tx with amoxicillin

Azithromycin 10mg/kg (max 500mg) on day 1,
then 5mg/kg (max 250mg) on days 2-5.
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